Pivot Mount for 2-Stage Tailgate Spreaders
Ford F-250/350/450 2017—__ 313501
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Items 3 and 7 bracket assemblies also use OEM fasteners (not shown).
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313501

31350-1 Pivot Mount
Item Part Qty Description Item Part Qty Description
1 75965 1 Top Plate Kit— DS 7 74702 1  Bracket Assembly — PS
2 74701 1  Pivot Tube Assembly 8 74705 1  Spreader Rest Kit — PS
3 74700 1 Bracket Assembly — DS 9 75960 1 Channel Assembly Kit
4 74703 1 Spreader Rest Kit — DS 10 P2110 2  Label — Caution, Do Not Swing
5 75966 1 Top Plate Kit — PS 1 74711 3  Spacer Plate
6 74704 1 Latch Bar Kit ns 74707 1 BoltBag
Item 1 75965 Top Plate Kit — DS
12 1 Top Plate - DS 16 2 3/8-16 x 1-1/2 Hex Cap Screw G5
13 2 1/2-13 x 1-1/2 Hex Cap Screw G5 17 2 3/8 Flat Washer
14 4 1/2 Flat Washer 18 2  3/8-16 Hex Locknut GB
15 2 1/2-13 Hex Locknut GB
Item 2 74701 Pivot Tube Assembly
13 1 1/2-13 x 1-1/2 Hex Cap Screw G5 15 1 1/2-13 Hex Locknut GB
14 2 1/2 Flat Washer 19 57309 1  Pivot Tube Assembly
Item 3 74700 Bracket Assembly — DS
13 2 1/2-13 x 1-1/2 Hex Cap Screw G5 20 1  Bracket Assembly — DS
14 12 1/2 Hardened Flat Washer 21 4  1/2-13 x 2 Hex Cap Screw G8
15 6  1/2-13 Hex Locknut GB
Item 4 74703 Spreader Rest Kit — DS
16 2 3/8-16 x 1-1/4 Hex Cap Screw G5 22 2 3/8-16 x 1 Carriage Bolt
17 4  3/8 Flat Washer 23 1 Spreader Rest — DS
18 4 3/8-16 Hex Locknut GB
Item 5 75966 Top Plate Kit — PS
13 2  1/2-13 x 1-1/2 Hex Cap Screw G5 17 2 3/8 Flat Washer
14 4 1/2 Flat Washer 18 2 3/8-16 Hex Locknut GB
15 2 1/2-13 Hex Locknut GB 24 1 Top Plate - PS
16 2 3/8-16 x 1-1/2 Hex Cap Screw G5
Item 6 74704 Latch Bar Kit
13 1 1/2-13 x 1-1/2 Hex Cap Screw G5 16 2 3/8-16 x 1-1/4 Hex Cap Screw G5
14 2 1/2 Flat Washer 18 2  3/8-16 Hex Locknut GB
15 1 1/2-13 Hex Locknut GB 25 1 Latch Bar
Item 7 74702 Bracket Assembly — PS
14 8 1/2 Flat Washer 21 4  1/2-13 x 2 Hex Cap Screw G8
15 4 1/2-13 Hex Locknut GB 26 1  Bracket Assembly — PS
Item 8 74705 Spreader Rest Kit — PS
10 P2110 1 Label — Caution, Do Not Swing 18 4  3/8-16 Hex Locknut GB
16 2 3/8-16 x 1-1/4 Hex Cap Screw G5 22 2 3/8-16 x 1 Carriage Bolt
17 4  3/8 Flat Washer 27 1 Spreader Rest — PS
Item 9 75960 Channel Assembly Kit
10 P2110 1 Label — Caution, Do Not Swing 28 2 Pivot Channel
16 12 3/8-16 x 1-1/4 Hex Cap Screw G5 ns 2  Grease Fitting
17 6  3/8 Flat Washer 29 2 Latch Channel
18 12 3/8-16 Hex Locknut GB 30 75556 2 Lock Pin Kit

ns = not shown

G = Grade
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